

CONFIDENT CYGNUS, KOTTAYAM							
CUBE TEST RESULT – BLOCK B							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/mm2)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm2)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	19-06-25	Swimming pool base slab	M30	20	30	20.72	31.68
2	02-06-25	Overhead tank Passage side Base slab	M30	20	30	20.64	30.82
3	28-06-25	Staircase roof slab	M25	16.66	25	17.85	26.15
4	30-06-25	Swimming pool side wall	M30	20	30	21.68	32.51